
CALIFOPNIA

Water Boards

EDMUND G. BROWN JR.
GOVERNOR

*111% MATTHEW RODRIQUEZ
SECRETARY FOR
ENVIRONMENTAL PROTECTION

State Water Resources Control Board

October 29, 2012

CERTIFIED MAIL & EMAIL

Paul S. Simmons, Esq.
Theresa A. Dunham, Esq.
Cassie N. Aw-Yang, Esq.
Somach Simmons & Dunn
500 Capitol Mall, Suite 1000
Sacramento, CA 95814
psimmonssomachlaw.com
tdunhama.somachlaw.com
cawyang@somachlaw.com

Mr. Bill Jennings, Executive Director
California Sportfishing Protection Alliance
3536 Rainier Avenue
Stockton, CA 95204
deltakeepaaol.com

Dear Messrs. Simmons and Jennings and Mses. Dunham and Aw-Yang:

PETITIONS OF SACRAMENTO REGIONAL COUNTY SANITATION DISTRICT AND
CALIFORNIA SPORTFISHING PROTECTION ALLIANCE (WASTE DISCHARGE
REQUIREMENTS ORDER NO. R5-2010-0114 [NPDES NO. CA0077682] FOR THE
SACRAMENTO REGIONAL COUNTY SANITATION DISTRICT, SACRAMENTO REGIONAL
WASTEWATER TREATMENT PLANT, SACRAMENTO COUNTY), CENTRAL VALLEY
WATER BOARD: BOARD MEETING NOTIFICATION
SWRCB/OCC FILES A-2144(a) and A-2144(b)

Enclosed is a copy of the proposed order of the State Water Resources Control Board (State
Water Board) relating to the above-entitled matter. A prior draft order was discussed at the
State Water Board workshop on July 18, 2012. Changes from the prior order are shown in
strikeout/underline format. A clean copy of the proposed order is also enclosed. Adoption of
the proposed order will be considered by the State Water Board at its business meeting on
Tuesday, December 4, 2012, commencing at 9:00 a.m. The meeting will be held in the Coastal
Hearing Room, Second Floor of the Cal/EPA Building, 1001 I Street, Sacramento, California.

Evidence relating to this matter will not be heard and written submittals will be accepted only if
they are limited to the revisions in the draft order. Written comments and any other materials to
be presented at the board meeting, including power point and other visual displays, must be
received by 12:00 noon, Tuesday, November 13, 2012. Please indicate in the subject line,
comments to A-2144December 4 Board Meeting. Those comments must be addressed to:

CHARLES R. HOPPIN, CHAIRMAN THOMAS HOWARD, EXECUTIVE DIRECTOR

1001 I Street, Sacramento, CA 95814 I Mailing Address: P.O. Box 100, Sacramento, CA 95812-0100 I www.waterboards.ca.gov

CI RECYCLED PAPER



Paul S. Simmons, Esq., et al. October 29, 2012

Ms. Jeanine Townsend
Clerk to the Board
State Water Resources Control Board
1001 I Street, 24th Floor [95814]
P.O. Box 100
Sacramento, CA 95812-0100
(tel) 916-341-5600
(fax) 916-341-5620
(email) commentletters@waterboards.ca.gov

The petitioners, Sacramento Regional County Sanitation District and California Sportfishing
Protection Alliance, and the Central Valley Regional Water Quality Control Board will each be
allowed twenty (20) minutes for oral comment, with additional time for questions by the State
Water Board members. The Water Agencies, collectively,' will be allowed ten (10) minutes for
oral comment, with additional time for questions by the State Water Board members. Other
interested persons will be allotted a lesser amount of time to address the State Water Board.
Comments may address only the changes made in the proposed order from that was discussed
at the prior meeting. As a result of the meeting, the order may be adopted as proposed or may
be further modified.

If there are any questions or comments, please contact James Herink, Staff Counsel, in the
Office of Chief Counsel, at (916) 341-5150 or email jherinkwaterboards.ca.gov.

Sincerely,

i'-Michael A.M. Lauffer
Chief Counsel

Enclosures

1

The Water Agencies are a collection of entities that have jointly filed a response to the consolidated petition and are
considered "an interested person" pursuant to State Water Board regulations. (See Cal. Code Regs., tit. 23, §
2050.5, subd.(a).) The Water Agencies are: Alameda County Water District; Alameda County Flood Control and
Water Conservation District, Zone 7; Kern County Water Agency; Metropolitan Water District; Santa Clara Valley
Water District; Contra Costa Water District; State Water Contractors; Westlands Water District; and, San Luis &
Delta-Mendota Water Authority. These entities will collectively be allowed ten (10) minutes for oral comment.



Paul S. Simmons, Esq., et al. 3 October 29, 2012

cc: [via U.S. Mail and email]
Robert A. Ryan, Jr., Esq., County Counsel
Lisa A Travis, Esq., Supervising Deputy

County Counsel
County of Sacramento
700 H Street, Suite 2650
Sacramento, CA 95814
ryanrasaccounty.net
travislasaccountv.net

[via U.S. Mail and email]
Mr. Stanley R. Dean, District Engineer
Sacramento Regional County

Sanitation District
10060 Goethe Road
Sacramento, CA 95827
deansasacsewer.com

Mr. Clay Rodgers [via email only]
Assistant Executive Officer
Central Valley Regional Water Quality

Control Board, Fresno Office
1685 E Street
Fresno, CA 93706-2020
crodoerswaterboards.ca.gov

Mr. Robert Crandall [via email only]
Assistant Executive Officer
Central Valley Regional Water Quality

Control Board, Redding Office
415 Knollcrest Drive
Redding, CA 96002
rcrandallwaterboards.ca.gov

Mr. Rick Moss [via email only]
Assistant Executive Officer
Central Valley Regional Water Quality

Control Board
11020 Sun Center Drive, Suite 200
Rancho Cordova, CA 95670-6114
rmosswaterboards.ca.00v

(Continued next page)

[via U.S. Mail and email]
Mike Jackson, Esq.
Law Office of Mike Jackson
P.O. Box 207
429 W. Main Street
Quincy, CA 95971
miattvsbcqlobal.net

[via U.S. Mail and email]
Andrew L. Packard, Esq.
The Law Offices of Andrew L. Packard
100 Petaluma Boulevard North, Suite 301
Petaluma, CA 94952
andrewapackardlawoffices.corn

Ms. Pamela C. Creedon [via email only]
Executive Officer
Central Valley Regional Water Quality

Control Board
11020 Sun Center Drive, Suite 200
Rancho Cordova, CA 95670-6114
pereedonawaterboards.ca.gov

Mr. David P. Coupe [via email only]
San Francisco Bay Regional Water

Quality Control Board
1515 Clay Street, Suite 1400
Oakland, CA 94612
dcoupeawaterboards. ca.gov

Alex P. Mayer, Esq. [via email only]
Office of Chief Counsel
State Water Resources Control Board
1001 I Street, 22"d Floor [95814]
P.O. Box 100
Sacramento, CA 95812-0100
amaver@waterboards.ca.gov



Paul S. Simmons, Esq., et al. 4 October 29, 2012

cc: (Continued)

Mr. Kenneth D. Landau [via email only]
Assistant Executive Officer
Central Valley Regional Water Quality

Control Board
11020 Sun Center Drive, Suite 200
Rancho Cordova, CA 95670-6114
klandau @waterboards. ca.qov

Ms. Kathleen Harder [via email only]
Water Resource Control Engineer
Central Valley Regional Water Quality

Control Board
11020 Sun Center Drive, Suite 200
Rancho Cordova, CA 95670-6114
kharderwaterboards.ca.qov

Philip G. Wyels, Esq. [via email only]
Office of Chief Counsel
State Water Resources Control Board
1001 I Street, 22nd Floor [95814]
P.O. Box 100
Sacramento, CA 95812-0100
pwvelswaterboards.ca.qov

Patrick E. Pulupa, Esq. [via email only]
Office of Chief Counsel
State Water Resources Control Board
1001 I Street, 22nd Floor [95814]
P.O. Box 100
Sacramento, CA 95812-0100
ppulupawaterboards.ca.gov

Mr. David W. Smith, Chief [via email only]
Permits Office
U.S. EPA, Region 9
75 Hawthorne Street
San Francisco, CA 94105
smith.davidwepa.gov

Interested Persons List

Lyris List



DRAFT
STATE OF CALIFORNIA

STATE WATER RESOURCES CONTROL BOARD

ORDER WQ 2012-

In the Matter of Own Motion Review of

Waste Discharge Requirements Order No. R5-2010-0114
[NPDES No. CA0077682]

for

SACRAMENTO REGIONAL WASTEWATER TREATMENT PLANT

Issued by the
California Regional Water Quality Control Board,

Central Valley Region

SWRCB/OCC FILES A-2144(a) and A-2144(b)

BY THE BOARD:

In this Order, the State Water Resources Control Board (State Water Board or

Board) reviews on its own motion National Pollutant Discharge Elimination System (NPDES)

permit and Waste Discharge Requirements Order No. R5-2010-0114 (Permit) issued by the

Central Valley Regional Water Quality Control Board (Central Valley Water Board) to the

Sacramento Regional County Sanitation District (District). The Permit authorizes effluent

discharges from the District's Sacramento Regional Wastewater Treatment Plant (Facility) to the

Sacramento River within the boundaries of the Sacramento-San Joaquin Delta (Delta). For the

reasons discussed herein, the State Water Board upholds most of the Permit and--remanEle

but amends the final effluent limitations for ammonia. Additionally,

while the Order concludes that the Central Valley Water Board for reconsideration and revision

consistent with this Order's stated reasons for denying dilution credits and a mixing zone were

improper, this Order upholds the Permit's final effluent limitation for nitrate for other reasons

stated herein.

BACKGROUND



DRAFT
The District owns and operates the Facility. The Facility was constructed in

1982 and provides "secondary" level treatment.' The District provides sewerage service to the

Cities of Sacramento, Folsom, West Sacramento, and the Sacramento Area Sewer District

service area. The Sacramento Area Sewer District includes the Cities of Elk Grove, Rancho

Cordova, Citrus Heights, Court land, and Walnut Grove, as well as portions of the

unincorporated areas of Sacramento County. The population served is approximately 1.3

million people. The District owns and operates the main trunk lines and interceptors feeding the

Facility, while the smaller diameter collection systems are owned and operated by the various

contributing agencies.

The Facility is a regional wastewater plant and has an average dry weather flow

design capacity of 181 million gallons per day (mgd). Currently, the Facility's average dry

weather flow is 141 mgd. The Facility's current permitted discharge flow of 181 mgd represents

nearly 60 percent of the total volume of all publicly owned treatment works' permitted

dischargodischarges within the Delta2 that are within the Central Valley Water Board's

jurisdiction. The Facility is one of the three remaining wastewater treatment plants under the

Central Valley Water Board's jurisdiction that discharge within the Delta and only provide

secondary treatment to its effluent.3 The Facility's treatment system consists of mechanical bar

screens, aerated grit removal, primary sedimentation, pure oxygen activated sludge aeration,

secondary clarification, chlorine disinfection with dechlorination, and a diffuser for discharges to

the Sacramento River. Solids handling consists of dissolved air flotation thickeners, gravity belt

thickeners, anaerobic digesters, and sludge stabilization basins with disposal on-site through

land application or a biosolids recycling facility.4

The Facility discharges to the Sacramento River from an outfall diffuser

downstream of the Freeport Bridge. The outfall discharges within the legal boundaries of the

Delta. The existing beneficial uses of the Delta, as listed in the Water Quality Control Plan for

the Sacramento River and San Joaquin River Basins (Basin Plan), include: municipal and

domestic supply (MUN); agricultural supply (AGR); water contact recreation (REC-1);

Compliance with secondary treatment standards represents the minimum standard for all publicly owned treatment
works nationwide. (See 33 U.S.C. § 1311(b).)

2 Wat. Code, § 12220.

3 The other two facilities are the Discovery Bay Wastewater Treatment Plant (see Order No. R5-2008-0179) and the
City of Rio Vista's Beach Wastewater Treatment Facility (see Order No. R5-2008-0108-1). These facilities are
authorized to discharge up to 2.1 mgd and 0.65 mgd respectively.

4 The Permit regulates only the Facility. The biosolids, solids storage, and disposal facilities are regulated pursuant
to Waste Discharge Requirements Order No. R5-2003-0076.

2



DRAFT
non-contact water recreation (REC-2); warm freshwater habitat (WARM); and cold freshwater

habitat (COLD). The outfall diffuser is approximately 300 feet long with 74 ten-inch diameter

ports and is placed perpendicular to the river flow. At the point of discharge, the Sacramento

River is approximately 600 feet wide at the surface with a bottom width of approximately 400

feet and depth of 25 to 30 feet.5

During low river flows, tidal activity can cause the river in the vicinity of the outfall

to flow northward, in the reverse direction, towards the City of Sacramento. The Discharger

diverts its discharge to emergency storage basins whenever these conditions exist.

The Central Valley Water Board issued the Permit on December 9, 2010. The

Permit is a renewal of the District's prior permit that was_issued in 2000 and had been

administratively extended since 2005. Contrary to the District's claim that the Permit renewal

was "characterized by haste, particularly related to the major issues that are subject to this

appeal[,]"6 the administrative record contains evidence of a decade-long effort on the part of the

Central Valley Water Board to study and understand the Delta and the Facility's effect on it and

water quality in general. The record reveals the effort made by the Central Valley Water Board

staff to understand the extremely complex scientific issues involved with this Permit's

development. As a result of this effort, the Permit contains several new or more stringent

effluent limitations and requirements. Recognizing these changes, the Permit will require

substantial changes to the character of the District's discharge and upgrades to the Facility to

meet the Permit's requirements. The Permit grants the District up to ten years before some of

the final effluent limitations take effect.

In response to the Permit's adoption, the District and the California Sportfishing

Protection Alliance (CSPA) both filed timely petitions for review with the State Water Board.

After deeming the petitions complete, consolidating them for review, receiving the response and

administrative record from the Central Valley Water Board, and responses from interested

persons, we adopted Order WQ 2011-0013 on September 19, 2011, taking this matter up on

our own motion. We granted own motion review in order to have sufficient time to adequately

review the voluminous submissions and allow a detailed legal and technical review of the

submissions. During our review of the petitions and the administrative record, the District and

interested persons submitted numerous requests to file supplemental pleadings and augment

5
Waste Discharge Requirements Order No. R5-2010-0114, p. F-82.

6
District's Petition for Review of Waste Discharge Requirements Order No. R5-2010-0114 (SWRCB/OCC File

A-2144(a)), p. 15.

3



DRAFT
the administrative record. These requests were granted in part and denied in part on November

22, 2011. Subsequently, the District filed a petition for writ of mandate with the Sacramento

Superior Court.' Unless the District withdraws its petition with the Superior Court or an

extension is granted, that judicial proceeding is stayed until Afly-17December 10, 2012.

ISSUES AND FINDINGS

Between the two petitions, a total of over 80 contentions were raised claiming

fault with nearly every aspect of the. Permit. This Order addresses only a few topics primarily

pathogens, ammonia, and nitrate. To the extent petitioners raised issues that are not discussed

in this Order, either in whole or in part, such issues are dismissed as not raising substantial

issues appropriate for our review.8

Pathogens and Filtration

The Permit contains a final effluent limitation for total coliform organisms of 2.2

most probable number (MPN) per 100 milliliters.9 The Permit also requires the District's effluent

discharged to the Sacramento River to be oxidized, coagulated, filtered, and adequately

disinfected pursuant to the California Department of Public Health (CDPH) reclamation criteria,

California Code of Regulations, title 22, division 4, chapter 3 (commencing with section 60301),

or equivalene° The District contends that the new filtration requirements are not justified, and
[...]
4. The Bay-Delta ecosystem has undergone a shift from a nitrate-based diatom phytoplankton
system, to an ammonium-based phytoplankton and small-sized zooplankton community;

5. Cultural eutrophication has led to microcystins levels exceeding the World Health
Organization's recommended drinking water standards in the Delta.

Data showing that excess nutrients are impacting the taste and odor of drinking water
supplies; and,

7. Data showing that the levels of total nitrogen and total phosphorus in the discharge
consistently exceed U.S. EPA's recommended Aggregate Ecoregion I nutrient levels.

84-
If dcnitrification is required for the control of nutrients, the Central Valley Water Board should consider whether

basis.
* T.

41



DRAFT
These concerns are appropriate, and we find the Central Valley Water Board sufficiently justified

the denial of dilution credits and a mixing zone for nitrate and that the use an end-of-pipe

effluent limitation of 10.0 mg/L for nitrate to be within the zone of reasonableness.

Public Notice Requirements

CSPA contends that the Central Valley Water Board violated U.S. EPA's

regulations by making significant changes to the Permit after the closure of the public comment

period without recirculating the revised permit for comment. We find that this contention lacks

merit.

Federal regulations require that draft NPDES permits shall be released to the

public for at least a thirty-day public comment period.87 Courts have noted that a final permit

issued by an agency need not be identical to the draft permit, which would be antithetical to the

whole concept of notice and comment. 138 However, a final permit that departs from a

proposed permit must be a logical outgrowth of the noticed proposal. If the interested parties

reasonably could have anticipated the final version from the draft permit, then an additional

notice and comment period is not required." The law does not require that every alteration in

a proposed permit result in a new notice and comment period."1241

The Central Valley Water Board met its NDPES notice obligations when it

noticed the draft permit on September 3, 2010. CSPA does not provide any evidence of how

the draft permit was modified such that it was beyond the scope of the comments received. We

have reviewed the changes made after the close of the comment period. The changes are

within the scope of the noticed permit and responsive to comments and information received.

Additionally, CSPA has not shown or even alleged that its rights were violated as a result of the

modifications. The transcript of the adoption hearing shows that CSPA commented on the

revisions.861- Finally, CSPA incorrectly contends that U.S. EPA's NPDES regulations obligated

the Central Valley Water Board to recirculate the revised draft permit for another public

82111 40 C.F.R. § 124.10(b).

83138 Natural Resources Defense Council v. U.S. Environmental Protection Agency (9th Cir. 2002) 279 F.3d 1180,
1186.

"139 Ibid.

86121 First Am. Discount Corp. v. Commodity Futures Trading Comm. (D.C. Cir. 2000) 222 F.3d 1008, 1015.

88141 Central Valley Water Board Hearing Transcript (Dec. 9, 2010), pp. 304-313.

42



1.

DRAFT
comment period. CSPA's reliance on section 124.14 of title 40 of the Code of Federal

Regulations is misplaced. That section does not apply to the states, only to U.S. EPA.871'..-=L2.

ORDER

IT IS HEREBY ORDERED that this matter be remanded to the Central Valley Water Board.

Water Board shall make revisions to thc Pcrmit that arcthe final effluent limitations for Ammonia

Nitrogen (Total as N) and the Ammonia Effluent Limitations Calculation Table in Waste

Discharge Requirements Order No. R5-2010-0114 INPDES No. CA00776821 be amended to be

consistent with this Order.

The Central Valley Water Board shall review the calculation of its effluent limitations

for ammonia and utilize the lower chronic criterion set forth in thc Fact Sheet based

on a pH of 8.0 and a temperature of 22.5°C.

The Central Valley Water Board shall re evaluate control of the District's discharge of

nutrients (total nitrogen and phosphorus) on a basis other than human health.

3. If the Central Valley Water Board determines that denitrification is necessary to

and phosphorus) pursuant to the statewide nutrient policy if such a policy is in

b. If no statewide nutrient policy is in effect, the Central Valley Water Board may

framework to calculate final nutrient numeric effluent.

/1. The Central Valley Water Board, in order to protect the MUN beneficial use, should

reconsider the allowance of dilution credits and a mixing zone for nitrate. It should

also consider whether the effluent limitation should be expressed as the sum of

nitrate and nitrite.

CERTIFICATION

The undersigned, Clerk to the Board, does hereby certify that the foregoing is a full, true, and
correct copy of an order duly and regularly adopted at a meeting of the State Water Resources
Control Board held on

X142 See 40 C.F.R. § 123.25.

43



AYE:

NO:

ABSENT:

ABSTAIN:

DRAFT

DRAFT

Jeanirie-TOwneend
Clerk to the Board



DRAFT
STATE OF CALIFORNIA

STATE WATER RESOURCES CONTROL BOARD

ORDER WQ 2012-

In the Matter of Own Motion Review of

Waste Discharge Requirements Order No. R5-2010-0114
[NPDES No. CA0077682]

for

SACRAMENTO REGIONAL WASTEWATER TREATMENT PLANT

Issued by the
California Regional Water Quality Control Board,

Central Valley Region

SWRCINOCC FILES A-2144(a) and A-2144(b)

BY THE BOARD:

In this Order, the State Water Resources Control Board (State Water Board or

Board) reviews on its own motion National Pollutant Discharge Elimination System (NPDES)

permit and Waste Discharge Requirements Order No. R5-2010-0114 (Permit) issued by the

Central Valley Regional Water Quality Control Board (Central Valley Water Board) to the

Sacramento Regional County Sanitation District (District). The Permit authorizes effluent

discharges from the District's Sacramento Regional Wastewater Treatment Plant (Facility) to the

Sacramento River within the boundaries of the Sacramento-San Joaquin Delta (Delta). For the

reasons discussed herein, the State Water Board upholds most of the Permit but amends the

final effluent limitations for ammonia. Additionally, while the Order concludes that the Central

Valley Water Board's stated reasons for denying dilution credits and a mixing zone were

improper, this Order upholds the Permit's final effluent limitation for nitrate for other reasons

stated herein.

BACKGROUND

The District owns and operates the Facility. The Facility was constructed in

1982 and provides "secondary" level treatment.' The District provides sewerage service to the

1 Compliance with secondary treatment standards represents the minimum standard for all publicly owned treatment
works nationwide. (See 33 U.S.C. § 1311(b).)



DRAFT
Cities of Sacramento, Folsom, West Sacramento, and the Sacramento Area Sewer District

service area. The Sacramento Area Sewer District includes the Cities of Elk Grove,

Rancho Cordova, Citrus Heights, Court land, and Walnut Grove, as well as portions of the

unincorporated areas of Sacramento County. The population served is approximately

1.3 million people. The District owns and operates the main trunk lines and interceptors feeding

the Facility, while the smaller diameter collection systems are owned and operated by the

various contributing agencies.

The Facility is a regional wastewater plant and has an average dry weather flow

design capacity of 181 million gallons per day (mgd). Currently, the Facility's average dry

weather flow is 141 mgd. The Facility's current permitted discharge flow of 181 mgd represents

nearly 60 percent of the total volume of all publicly owned treatment works' permitted

discharges within the Delta2 that are within the Central Valley Water Board's jurisdiction. The

Facility is one of the three remaining wastewater treatment plants under the Central Valley

Water Board's jurisdiction that discharge within the Delta and only provide secondary treatment

to its effluent.3 The Facility's treatment system consists of mechanical bar screens, aerated grit

removal, primary sedimentation, pure oxygen activated sludge aeration, secondary clarification,

chlorine disinfection with dechlorination, and a diffuser for discharges to the Sacramento River.

Solids handling consists of dissolved air flotation thickeners, gravity belt thickeners, anaerobic

digesters, and sludge stabilization basins with disposal on-site through land application or a

biosolids recycling facility.4

The Facility discharges to the Sacramento River from an outfall diffuser

downstream of the Freeport Bridge. The outfall discharges within the legal boundaries of the

Delta. The existing beneficial uses of the Delta, as listed in the Water Quality Control Plan for

the Sacramento River and San Joaquin River Basins (Basin Plan), include: municipal and

domestic supply (MUN); agricultural supply (AGR); water contact recreation (REC-1);

non-contact water recreation (REC-2); warm freshwater habitat (WARM); and cold freshwater

habitat (COLD). The outfall diffuser is approximately 300 feet long with 74 ten-inch diameter

ports and is placed perpendicular to the river flow. At the point of discharge, the Sacramento

2 Wat. Code, § 12220.
3 The other two facilities are the Discovery Bay Wastewater Treatment Plant (see Order No. R5-2008-0179) and the
City of Rio Vista's Beach Wastewater Treatment Facility (see Order No. R5-2008-0108-1). These facilities are
authorized to discharge up to 2.1 mgd and 0.65 mgd respectively.
4 The Permit regulates only the Facility. The biosolids, solids storage, and disposal facilities are regulated pursuant
to Waste Discharge Requirements Order No. R5-2003-0076.

2



DRAFT
River is approximately 600 feet wide at the surface with a bottom width of approximately

400 feet and depth of 25 to 30 feet.5

During low river flows, tidal activity can cause the river in the vicinity of the outfall

to flow northward, in the reverse direction, towards the City of Sacramento. The Discharger

diverts its discharge to emergency storage basins whenever these conditions exist.

The Central Valley Water Board issued the Permit on December 9, 2010. The

Permit is a renewal of the District's prior permit that was issued in 2000 and had been

administratively extended since 2005. Contrary to the District's claim that the Permit renewal

was "characterized by haste, particularly related to the major issues that are subject to this

appeal[,]"6 the administrative record contains evidence of a decade-long effort on the part of the

Central Valley Water Board to study and understand the Delta and the Facility's effect on it and

water quality in general. The record reveals the effort made by the Central Valley Water Board

staff to understand the extremely complex scientific issues involved with this Permit's

development. As a result of this effort, the Permit contains several new or more stringent

effluent limitations and requirements. Recognizing these changes, the Permit will require

substantial changes to the character of the District's discharge and upgrades to the Facility to

meet the Permit's requirements. The Permit grants the District up to ten years before some of

the final effluent limitations take effect.

In response to the Permit's adoption, the District and the California Sportfishing

Protection Alliance (CSPA) both filed timely petitions for review with the State Water Board.

After deeming the petitions complete, consolidating them for review, receiving the response and

administrative record from the Central Valley Water Board, and responses from interested

persons, we adopted Order WQ 2011-0013 on September 19, 2011, taking this matter up on

our own motion. We granted own motion review in order to have sufficient time to adequately

review the voluminous submissions and allow a detailed legal and technical review of the

submissions. During our review of the petitions and the administrative record, the District and

interested persons submitted numerous requests to file supplemental pleadings and augment

the administrative record. These requests were granted in part and denied in part on

November 22, 2011. Subsequently, the District filed a petition for writ of mandate with the

5 Waste Discharge Requirements Order No. R5-2010-0114, p. F-82.
6 District's Petition for Review of Waste Discharge Requirements Order No. R5-2010-0114 (SWRCB/OCC File
A-2144(a)), p. 15.

3



DRAFT
Sacramento Superior Court.' Unless the District withdraws its petition with the Superior Court

or an extension is granted, that judicial proceeding is stayed until December 10, 2012.

ISSUES AND FINDINGS

Between the two petitions, a total of over 80 contentions were raised claiming

fault with nearly every aspect of the Permit. This Order addresses only a few topics primarily

pathogens, ammonia, and nitrate. To the extent petitioners raised issues that are not discussed

in this Order, either in whole or in part, such issues are dismissed as not raising substantial

issues appropriate for our review.8

Pathogens and Filtration

The Permit contains a final effluent limitation for total coliform organisms of 2.2

most probable number (MPN) per 100 milliliters.9 The Permit also requires the District's effluent

discharged to the Sacramento River to be oxidized, coagulated, filtered, and adequately

disinfected pursuant to the California Department of Public Health (CDPH) reclamation criteria,

California Code of Regulations, title 22, division 4, chapter 3 (commencing with section 60301),

or equivalent.10 The District contends that the new filtration requirements are not justified, and

that the Central Valley Water Board mischaracterizes the site-specific risk assessment provided

by the District. Based on our technical review of the evidence in the record and in light of

CDPH's site-specific recommendation, we find that the Central Valley Water Board correctly

concluded that the Permit's requirement to provide equivalent to "disinfected tertiary recycled

water"111evel of treatment is appropriate and necessary to protect beneficial uses at and around

the point of discharge.

7 Sacramento Regional County Sanitation Dist. v. Cal. Regional Water Quality Control Bd., Central Valley Region
(Super. Ct. Sac. County, Case No. 34-2011-80001028). The effective date of the final effluent limitations that are the
subject of the petition for writ of mandate are extended for a period equal to the duration of the court-imposed, --

stipulated stay.

8 People v. Barry (1987) 194 Cal.App.3d 158, 175-177; Johnson v. State Water Resources Control Bd. (2004)
123 Cal.App.4th 1107, 1114; Cal. Code Regs., tit. 23, § 2052, subd. (a)(1).

9 "Most probable number" is a measure of the number of colony forming units of bacteria in a culture grown with a
water sample on specific media for the bacteria of interest.
10 Waste Discharge Requirements Order No. R5-2010-0114, p. 33.

"Disinfected tertiary recycled water" is defined as an oxidized (i.e., secondary treated or equivalent) wastewater
that has been coagulated, filtered, and disinfected using chlorine, meeting a chlorine concentration and contact time
standard, or an equivalent process, meeting a virus inactivation standard, including that the median total coliform
bacteria concentration does not exceed an MPN of 2.2 per 100 milliliters as a 7-day average, the number of total
coliform bacteria does not exceed an MPN of 23 per 100 milliliters in more than one sample in any 30-day period, and
no sample exceeds an MPN of 240 total coliform bacteria per 100 milliliters. (Cal. Code Regs., tit. 22, § 60301.230.)



DRAFT
The Central Valley Water Board found that the Sacramento River is currently

being used for AGR and REC-1 purposes at or near the outfall. Dilution in this vicinity is less

than 20 to 112 and the potential for "double dosing"13 occurs during some low river flow

conditions coinciding with tidal influences. While the Central Valley Water Board's